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Report No. : FG022521-02B
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30.000 MHz 690.000 MHz 100.000 kHz 630.79460 MHz -58.20 dBm -45.20 dB 30.000 MHz 690.000 MHz 100.000 kHz 618.92054 MHz -58.28 dBm -45.28 dB
725.000 MHz 1.000 GHz 100,000 kHz 986.95055 MHz -57.41 dBm -44,41 dB 725.000 MHz 1.000 GHz 100,000 kHz 997.22527 MHz -57.42 dBm -44,42 dB
1.000 GHz 3.000 GHz 1.000 MHz 1.39865 GHz -44.94 dBm -31.94 dB 1.000 GHz 3.000 GHz 1.000 MHz 1.39865 GHz -44.86 dBm -31.86 dB
3.000 GHz 7.000 GHz 1.000 MHz 6.93626 GHz -42.21 dém -29.21 dB 3.000 GHz 7.000 GHz 1.000 MHz 6.90226 GHz -42.21 dBm -29.21 d8
7.000 GHz 9.000 GHz 1.000 MHz 7.99200 GHz -43,76 dBm -30.76 d& 7.000 GHz 9,000 GHz 1.000 MHz 8.00000 GHz -43.72 dBm -30.72 de
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30.000 MHz 690.000 MHz 100.000 kHz 63475262 MHz -58.10 dBm -45.10 dB 30.000 MHz 690.000 MHz 100.000 kHz 635.41229 MHz -57.83 dBm -44.83 d8
725.000 MHz 1.000 GHz 100,000 kHz 984 47802 MHz -57.57 dém -44,57 dB 725.000 MHz 1.000 GHz 100,000 kHz 958 65385 MHz -57.63 dBm -44.63 d8
1.000 GHz 3.000 GHz 1.000 MHz 1.41465 GHz -45.18 dBm -32.18 db 1.000 GHz 3.000 GHz 1.000 MHz 1.41465 GHz -45.36 dém -32.36 d8
3.000 GHz 7.000 GHz 1.000 MHz 6.92326 GHz -42,11 dém -29.11 dB 3.000 GHz 7.000 GHz 1.000 MHz 6.93726 GHz -42.44 dBm -29.44 dB
7.000 GHz 9.000 GHz 1.000 MHz 7,98850 GHz -43,81 dem -20.81 dB 7.000 GHz 9.000 GHz 1.000 MHz 8,00000 GHz -43,74 dBm -30.74 d&
— _— — —_—
Date Da
TEL : 886-3-327-3456 Page Number 1 A12-31 of 41

FAX : 886-3-328-4978
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FCC RADIO TEST REPORT

Report No. : FG022521-02B
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Range Low |  Range Up | RBW | Frequency | Powerabs | ALimit | Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit
30.000 MHz 690.000 MHz 100.000 kHz 638.38081 MHz -58.16 dem -45.16 db 30.000 MHz 690.000 MHz 100.000 kHz 641.34933 MHz -58.05 dBm -45.05 dB
725.000 MHz 1.000 GHz 100,000 kHz 935.85165 MHz -57.56 dBm -44,56 dB 725.000 MHz 1.000 GHz 100,000 kHz 982.82957 MHz -57.57 dBm -44,57 d8
1.000 GHz 3.000 GHz 1.000 MHz 1.43014 GHz -45.35 dBm -32.35 dB 1.000 GHz 3.000 GHz 1.000 MHz 1.43014 GHz -45.11 dBm -32.11 dB
3.000 GHz 7.000 GHz 1.000 MHz 6.95126 GHz -42.14 dBm -29.14 dB 3.000 GHz 7.000 GHz 1.000 MHz 6.99925 GHz -42.26 dBm -29.26 d8
7.000 GHz 9.000 GHz 1.000 MHz 7.99650 GHz -43,72 dem -30.72 d& 7.000 GHz 9,000 GHz 1.000 MHz 7.99100 GHz -43.69 dBm -30.69 d&
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Range Low | RangeUp | RBW | Frequency |  Powerabs | ALimit | Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit
30.000 MHz 690.000 MHz 100.000 kHz 623.20840 MHz -58.24 dBm -45.24 dB 30.000 MHz 690.000 MHz 100.000 kHz 626.50675 MHz -58.23 dBm -45.23 d8
725.000 MHz 1.000 GHz 100,000 kHz 920,19231 MHz -57.51 dBém -44,51 dB 725.000 MHz 1.000 GHz 100,000 kHz 955,35714 MHz -57.43 dBm -44.43 d8
1.000 GHz 3.000 GHz 1.000 MHz 1,39865 GHz -43.69 dBm -30.69 di 1.000 GHz 3.000 GHz 1.000 MHz 1.39865 GHz -45.54 dém -32.54 dB
3.000 GHz 7.000 GHz 1.000 MHz 6.93426 GHz -42.21 dém -29.21 dB 3.000 GHz 7.000 GHz 1.000 MHz 6.91526 GHz -42.49 dBm -29.49 dB
7.000 GHz 9.000 GHz 1.000 MHz 8.00500 GHz -43.75 dBm -30.75 dB 7.000 GHz 9.000 GHz 1.000 MHz 7,99000 GHz -43,73 dBm -30.73 d&
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30.000 MHz 690.000 MHz 100.000 kHz 618.59070 MHz -58.27 dem -45.27 db 30.000 MHz 690.000 MHz 100.000 kHz 642.66867 MHz -58.21 dBm -45.21 d8
725.000 MHz 1.000 GHz 100,000 kHz 936.12637 MHz -57.48 dBm -44,48 dB 725.000 MHz 1.000 GHz 100,000 kHz 966.62088 MHz -57.48 dBm -44,48 dB
1.000 GHz 3.000 GHz 1.000 MHz 1.41265 GHz -44.35 dBm -31.35 dB 1.000 GHz 3.000 GHz 1.000 MHz 1.41265 GHz -44.88 dBm -31.88 dB
3.000 GHz 7.000 GHz 1.000 MHz 6.89026 GHz -42.15 dém -29.15 dB 3.000 GHz 7.000 GHz 1.000 MHz 6.92576 GHz -42.23 dBm -29.23 d8
7.000 GHz 9.000 GHz 1.000 MHz 7.98700 GHz -43,82 dem -20.82 dB 7.000 GHz 9.000 GHz 1.000 MHz 7.98100 GHz -43,64 dBm -30.64 de
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Range Low | RangeUp | RBW | Frequency |  Powerabs | ALimit | Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit
30.000 MHz 690.000 MHz 100.000 kHz 626.83658 MHz -58.24 dBm -45.24 dB 30.000 MHz 690.000 MHz 100.000 kHz 62848576 MHz -58,12 dBm -45.12 dB
725.000 MHz 1.000 GHz 100,000 kHz 96497253 MHz -57.53 dBém -44,53 dB 725.000 MHz 1.000 GHz 100,000 kHz 98832418 MHz -57.21 dBm -44.21 d8
1.000 GHz 3.000 GHz 1.000 MHz 142664 GHz -45.68 dBm -32.66 db 1.000 GHz 3.000 GHz 1.000 MHz 1.42664 GHz -45.57 dém -32.57 dB
3.000 GHz 7.000 GHz 1.000 MHz 5.92638 GHz -42,29 dém -29.29 dB 3.000 GHz 7.000 GHz 1.000 MHz 5.94526 GHz -42,25 dBm -29.25 dB
7.000 GHz 9.000 GHz 1.000 MHz 800250 GHz -43,73 dem -30.73 d& 7.000 GHz 9.000 GHz 1.000 MHz 7.99750 GHz -43.72 dBm -30.72 de
2020 00:
TEL : 886-3-327-3456 Page Number 1 A12-33 of 41

FAX : 886-3-328-4978




SPORTON LAB.

FCC RADIO TEST REPORT Report No. : FG022521-02B

LTE Band 12 / 5SMHz

FAX : 886-3-328-4978

Sp m - Spectrum -
RefLevel 0.00 dm  Offset 11.10 d@ Mode Auto Sweep RefLevel 0.00 dBm  Offset 11.10 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
(@1 augPwr (@1 avgpwr
Limit §heck PaES Limit qheck
.10 AdpE_$PURIOUS LINE_ABS PARS INE_ABS
-30 dém -30 dBm
-40 dBm -40 dBm:
1 s e b iy 1 ey —
-50 dBm: -50 dBm
. —y
70 dB 70 dB
80 dB -80 dB
50d 30 dB
Start 30.0 MHz 10005 pts Stop 9.0 GHz Start 30.0 MHz 19005 pts Stop 0.0 GHz
Spurious Emissions Spurious Emissions
Range Low |  Range Up | RBW | Frequency | Powerabs | ALimit | Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit
30.000 MHz 690.000 MHz 100.000 kHz 629.80510 MHz -58.12 dBm -a5.12 db 30.000 MHz 690.000 MHz 100.000 kHz 625.18741 MHz -58.28 dBm -45.28 dB
725.000 MHz 1.000 GHz 100,000 kHz 988.04945 MHz -57.57 dém -44,57 dB 725.000 MHz 1.000 GHz 100,000 kHz 96359830 MHz -57.36 dBm -44,36 dB
1.000 GHz 3.000 GHz 1.000 MHz 1.39915 GHz -44.53 dBm -31.53 dB 1.000 GHz 3.000 GHz 1.000 MHz 1.39915 GHz -44.18 dBm -31.18 dB
3.000 GHz 7.000 GHz 1.000 MHz 6.92526 GHz -42,34 dBm -29.34 dB 3.000 GHz 7.000 GHz 1.000 MHz 6.95176 GHz -42.37 dBm -29.37 d8
7.000 GHz 9.000 GHz 1.000 MHz 8,00100 GHz -43,96 dBm -30.96 dB 7.000 GHz 9.000 GHz 1.000 MHz 7,99950 GHz -43,83 dBm -30.83 d&
Sp m L Spectrum -
Ref Level 0.00 dBm  Offset 11.10 d8 Mode Auto Swesp RefLevel 0.00 dBm  Offset 11.10 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AugPwr (@1 AvgPwr
Limit fr‘hr'rk
INE_ABS 710631_}:-‘ ['I—'HH"]HH INE_ABS
LINE
-30 dém -30 dBm
-40 dBm — -40 dBm:
T o AT PSR 1 I o S S
-50 dBm: -50 dBm
. o
70 dB 70 dB
80 dB 30 dB
o0d 50 dB
Start 0.0 MHz 10005 pts Stop 9.0 GHz Start 90.0 MHz 19005 pts Stop 9.0 GHz
Spurious Emissions Spurious Emissions
Range Low | RangeUp | RBW | Frequency |  Powerabs | ALimit | Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit
30.000 MHz 690.000 MHz 100.000 kHz 614.30285 MHz -57.92 dem -44.92 dB 30.000 MHz 690.000 MHz 100.000 kHz 617.93103 MHz -58.13 dBm -45.13 dB
725.000 MHz 1.000 GHz 100,000 kHz 991,07143 MHz -57.58 dBm -44,58 dB 725.000 MHz 1.000 GHz 100,000 kHz 977.33516 MHz -57.63 dBm -44,63 d8
1.000 GHz 3.000 GHz 1.000 MHz 1.41115 GHz -44.44 dBm -31.44 dB 1.000 GHz 3.000 GHz 1.000 MHz 1.41115 GHz -45.06 dBm -32.06 dB
3.000 GHz 7.000 GHz 1.000 MHz 6.92076 GHz -42.13 dBm -29.13 dB 3.000 GHz 7.000 GHz 1.000 MHz 6.02137 GHz -42.34 dBm -29.34 d8
7.000 GHz 9.000 GHz 1.000 MHz 8,01900 GHz -43,92 dem -30.92 db 7.000 GHz 9.000 GHz 1.000 MHz 7.98750 GHz -43.87 dBm -30.87 de
020 o
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG022521-02B

LTE Band 12 / 5SMHz

Highest Channel / QPSK

Highest Channel / 16QAM

o ‘o
v L v
RefLevel 0.00 dm  Offset 11.10 d@ Mode Auto Sweep RefLevel 0.00 dBm  Offset 11.10 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
(@1 augPwr (@1 avgpwr
Limit §heck PaES Limit qheck PA|
.10 AdpE_$PURIOUS LINE_ABS PAES INE_ABS PASS
-30 dém -30 dBm
-40 dBm -40 dBm:
1 - P R bttt e [ B P “~ vt —
-50 dBm: -50 dBm
" —y
70 dB 70 dB
80 dB -80 dB
a0 dB 90 da
Start 30.0 MHz 10005 pts Stop 9.0 GHz Start 30.0 MHz 19005 pts Stop 0.0 GHz
Spurious Emissions Spurious Emissions
Range Low |  Range Up | RBW | Frequency | Powerabs | ALimit | Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit
30.000 MHz 690.000 MHz 100.000 kHz 629.80510 MHz -58.08 dBm -45.08 dB 30.000 MHz 690.000 MHz 100.000 kHz 629.47526 MHz -58.19 dBm -45.19 dB
725.000 MHz 1.000 GHz 100,000 kHz 976.23626 MHz -57.49 dBm -44,40 dB 725.000 MHz 1.000 GHz 100,000 kHz 954.80769 MHz -57.53 dBm -44,53 d8
1.000 GHz 3.000 GHz 1.000 MHz 1.42314 GHz -44,82 dBm -31.82 dB 1.000 GHz 3.000 GHz 1.000 MHz 1.42314 GHz -45.51 dBm -32.51 dB
3.000 GHz 7.000 GHz 1.000 MHz 6.96175 GHz -42.44 dBm -29.44 dB 3.000 GHz 7.000 GHz 1.000 MHz 5.99738 GHz -42.37 dBm -29.37 d8
7.000 GHz 9.000 GHz 1.000 MHz 7.99850 GHz -43,70 dem -30.70 d& 7.000 GHz 9,000 GHz 1.000 MHz 7.99250 GHz -43,59 dBm -30,59 d&
L )i X [ ]

LTE Band 12 / 10MHz

Lowest Channel / QPSK

Lowest Channel / 16QAM

FAX : 886-3-328-4978

o pe m
Ref Level 0.00 dBm Offset 11.10 dB Mode Auto Sweep Ref Level 0.00 dBm Offset 11.10 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 fvgrwr (@1 fvgrwr
Limit fthnrk PAES Limit fr‘hr'rk PABS
$PURIOUS LINE ABS PABS -10 4dfg—$PURIOUS LINE ABS PASS
[ US_LINE_ABS_
-30 dBm -30 dBm;
-40 dBm -40 dBm
1 P, e W SRR . L iy Nt et mrmarior]
-50 dBém -50 dBm:
ol ek J
70 dB -70 dB
-80 dB -80 dB
-90 dB -90 dB
Start 30.0 MHz 19005 pts Stop 9.0 GHz Start 30.0 MHz 19005 pts Stop 9.0 GHz
Spurious Emissions Spurious Emissions
Range Low | RangeUp | RBW | Frequency |  Powerabs | ALimit | Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit
30.000 MHz 690.000 MHz 100.000 kHz 617.93103 MHz -58.17 dBm -45.17 dB 30.000 MHz 690.000 MHz 100.000 kHz 63244378 MHz -58.20 dBm -45.20 d8
725.000 MHz 1.000 GHz 100,000 kHz 990,52198 MHz -57.53 dBém -44,53 dB 725.000 MHz 1.000 GHz 100,000 kHz 95068681 MHz -57.52 dBm -44,52 d8
1.000 GHz 3.000 GHz 1.000 MHz 1,39965 GHz -44,18 dBm -31.18 db 1.000 GHz 3.000 GHz 1.000 MHz 1,39965 GHz -45.35 dém -32.35 dB
3.000 GHz 7.000 GHz 1.000 MHz 6.99375 GHz -42,38 dém -29.38 dB 3.000 GHz 7.000 GHz 1.000 MHz 6.96025 GHz -42,23 dBm -29.23 dB
7.000 GHz 9.000 GHz 1.000 MHz 7,98900 GHz -43.78 dBm -30.78 dB& 7.000 GHz 9.000 GHz 1.000 MHz 7,99850 GHz -43.66 dBém -30.66 d&
Date Date: 25 01:35:02
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG022521-02B

LTE Band 12 / 10MHz

Middle Channel / QPSK

Middle Channel / 16QAM

Sp um

Sp m
RefLevel 0.00 dm  Offset 11.10 d@ Mode Auto Sweep RefLevel 0.00 dBm  Offset 11.10 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
(@1 augPwr (@1 avgpwr
Limit §heck PaES Limit qheck
.10 AdpE_$PURIOUS LINE_ABS PABS INE_ABS
-30 dém -30 dBm
-40 dBm -40 dBm:
—— A, —y
1 — - Mttt T R ey R
-50 dBm: -50 dBm -
o _—y
70 dB 70 dB
80 dB -80 dB
50d 30 dB
Start 30.0 MHz 10005 pts Stop 9.0 GHz Start 30.0 MHz 19005 pts Stop 0.0 GHz
Spurious Emissions Spurious Emissions
Range Low |  Range Up | RBW | Frequency | Powerabs | ALimit | Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit
30.000 MHz 690.000 MHz 100.000 kHz 636.40180 MHz -58.20 dBm -45.20 dB 30.000 MHz 690.000 MHz 100.000 kHz 622.21889 MHz -58.13 dBm -45.13 dB
725.000 MHz 1.000 GHz 100,000 kHz 924.03846 MHz -57.52 dBm -44,52 dB 725.000 MHz 1.000 GHz 100,000 kHz 997,66484 MHz -57.56 dBm -44,56 dB
1.000 GHz 3.000 GHz 1.000 MHz 1.40665 GHz -44.90 dBm -31.90 dB 1.000 GHz 3.000 GHz 1.000 MHz 1.40615 GHz -45.00 dBm -32.00 dB
3.000 GHz 7.000 GHz 1.000 MHz 6.78028 GHz -42,30 dém -29.30 dB 3.000 GHz 7.000 GHz 1.000 MHz 6.91676 GHz -42.41 dBm -29.41 d8
7.000 GHz 9.000 GHz 1.000 MHz 7.99800 GHz -43,77 dBm -30.77 d& 7.000 GHz 9.000 GHz 1.000 MHz 800450 GHz -43.81 dBm -30.81 d&
X [ ]

Highest Channel / QPSK

Highest Channel / 16QAM

Spectrum

Sp m
Ref Level 0.00 dBm Offset 11.10 dB Mode Auto Sweep Ref Level 0.00 dBm Offset 11.10 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 fvgrwr (@1 fvgrwr
Limit fr‘hr'rk
INE_ABS -10 4dfg—$PURIOUS LINE ABS
LINE
-30 dBm -30 dBm;
-40 dBm -40 dBm:
1 . e U 1 .y ™ NP A
-50 dBm: -50 dBm
- -
-70dB -70 dB
-80 dB -80 dB
-90d -90 dB
Start 30.0 MHz 19005 pts Stop 9.0 GHz Start 30.0 MHz 19005 pts Stop 9.0 GHz
Spurious Emissions Spurious Emissions
Range Low | RangeUp | RBW | Frequency |  Powerabs | ALimit | Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit
30.000 MHz 690.000 MHz 100.000 kHz 632.11394 MHz -58.34 dBm -45.34 dB 30.000 MHz 690.000 MHz 100.000 kHz 628.81559 MHz -57.77 dBm -44.77 dB
725.000 MHz 1.000 GHz 100,000 kHz 982 28022 MHz -57.44 dBm -44.44 dB 725.000 MHz 1.000 GHz 100,000 kHz 947 93956 MHz -57.53 dBm -44,53 dB
1.000 GHz 3.000 GHz 1.000 MHz 1.41365 GHz -44,37 dBm -31.37 db 1.000 GHz 3.000 GHz 1.000 MHz 1.41365 GHz -44.80 dém -31.80 d8&
3.000 GHz 7.000 GHz 1.000 MHz 6.90726 GHz -42,23 dém -29.23 dB 3.000 GHz 7.000 GHz 1.000 MHz 6.99925 GHz -42,36 dBm -29.36 dB
7.000 GHz 9.000 GHz 1.000 MHz 7.99000 GHz -43,71 dem -30.71 dB 7.000 GHz 9.000 GHz 1.000 MHz 7.00525 GHz -43,74 dBm -30.74 d&
az0 01 E Date: 25.MAY.2020 01:43:15

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG022521-02B

LTE Band 12/ 1.4MHz

Lowest Channel / 64QAM

Middle Channel / 64QAM

Spectrum

Sy i

RefLevel 0.00 dm  Offset 11.10 d@ Mode Auto Sweep RefLevel 0.00 dBm  Offset 11.10 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
(@1 augPwr (@1 avgpwr
Limit fheck pafs Limit rﬁhnck PAES
e _SPURIOUS LINE_ABS pABS Line _$SPURIOUS LINE_ABS PASS
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- —y
70 dB 70 dB
80 dB -80 dB
30 dB 30 dB
Start 30.0 MHz 10005 pts Stop 9.0 GHz Start 30.0 MHz 19005 pts Stop 0.0 GHz
Spurious Emissions Spurious Emissions
Range Low |  Range Up | RBW | Frequency | Powerabs | ALimit | Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit
30.000 MHz 690.000 MHz 100.000 kHz 632.44378 MHz -58.20 dBm -45.20 dB 30.000 MHz 690.000 MHz 100.000 kHz 620.23988 MHz -58.21 dBm -45.21 d8
725.000 MHz 1.000 GHz 100,000 kHz 968.26923 MHz -57.44 dBm -44,44 dB 725.000 MHz 1.000 GHz 100,000 kHz 91140110 MHz -57.67 dBm -44,67 d8
1.000 GHz 3.000 GHz 1.000 MHz 1.39865 GHz -45.99 dBm -32.99 dB 1.000 GHz 3.000 GHz 1.000 MHz 1.41465 GHz -45.91 dBm -32.91 d8
3.000 GHz 7.000 GHz 1.000 MHz 6.78528 GHz -42.24 dBm -29.24 dB 3.000 GHz 7.000 GHz 1.000 MHz 6.93826 GHz -41.85 dBm -28.85 d8
7.000 GHz 9.000 GHz 1.000 MHz 800550 GHz -43.61 dem -20.61 dB 7.000 GHz 9,000 GHz 1.000 MHz 7.98550 GHz -43,83 dBm -30.83 d&
X [ ]

Highest Channel / 64QAM

Ref Level 0.00 dBm Offset 11.10 dB Mode Auto Sweep
SGL Count 100/100
@1 fvgrwr
Limit fthnrk P
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-30 dBm
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-80 dB
a0 db
Start 30.0 MHz 19005 pts Stop 9.0 GHz
Spurious Emissions
Range Low | RangeUp | RBW | Frequency |  Powerabs | ALimit |
30.000 MHz 690.000 MHz 100.000 kHz 633.76312 MHz -58.17 dBm -45.17 dB
725.000 MHz 1.000 GHz 100,000 kHz 972 66484 MHz -57.66 dBm -44.66 dB
1.000 GHz 3.000 GHz 1.000 MHz 1.43014 GHz -46.42 dBm -33.42 db
3.000 GHz 7.000 GHz 1.000 MHz 6.92626 GHz -42,16 dém -29.16 dB
7.000 GHz 9.000 GHz 1.000 MHz 7.98600 GHz -43,56 dBm -20.56 dB

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG022521-02B

LTE Band 12 / SMHz

Lowest Channel / 64QAM

Middle Channel / 64QAM

Spect

Sy i

RefLevel 0.00 dm  Offset 11.10 d@ Mode Auto Sweep RefLevel 0.00 dBm  Offset 11.10 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
(@1 augPwr (@1 avgpwr
Limit fheck [ Limit rﬁhnck PABS
e _SPURIOUS LINE_ABS PAES Line _$SPURIOUS LINE_ABS PASS
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Start 30.0 MHz 10005 pts Stop 9.0 GHz Start 30.0 MHz 19005 pts Stop 0.0 GHz
Spurious Emissions Spurious Emissions
Range Low |  Range Up | RBW | Frequency | Powerabs | ALimit | Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit
30.000 MHz 690.000 MHz 100.000 kHz 633.76312 MHz -58.10 dBm -45.10 dB 30.000 MHz 690.000 MHz 100.000 kHz 620.23988 MHz -57.94 dBm -44.94 d8
725.000 MHz 1.000 GHz 100,000 kHz 946.01648 MHz -57.06 dBm -44.06 dB 725.000 MHz 1.000 GHz 100,000 kHz 97211538 MHz -57.42 dBm -44,42 dB
1.000 GHz 3.000 GHz 1.000 MHz 2.96526 GHz -46.73 dBm -33.73.dB 1.000 GHz 3.000 GHz 1.000 MHz 1.41265 GHz -45.42 dBm -32.42 dB
3.000 GHz 7.000 GHz 1.000 MHz 6.93376 GHz -42,27 dém -29.27 dB 3.000 GHz 7.000 GHz 1.000 MHz 6.93426 GHz -42.23 dBm -29.23 d8
7.000 GHz 9.000 GHz 1.000 MHz 800200 GHz -43,87 dem -30.87 d& 7.000 GHz 9,000 GHz 1.000 MHz 7.00575 GHz -43.81 dBm -30.81 d&
X [ ]

Highest Channel / 64QAM

Ref Level 0.00 dBm
SGL Count 100/100

Offset 11.10 dg

Mode Auto Sweep

@1 fvgrwr
Limit fthnrk PA
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-40 dBm
i
. N e s
-50 dBm:
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-80 dB
30d8
Start 30.0 MHz 19005 pts Stop 9.0 GHz
Spurious Emissions
Range Low | RangeUp | RBW | Frequency |  Powerabs | ALimit |
30.000 MHz 690.000 MHz 100.000 kHz 637.39130 MHz -58.21 dBm -45.21 dB
725.000 MHz 1.000 GHz 100,000 kHz 958, 10440 MHz -57.65 dBém -44.65 dB
1.000 GHz 3.000 GHz 1.000 MHz 142664 GHz -46.26 dBm -33.26 db
3.000 GHz 7.000 GHz 1.000 MHz 6.91376 GHz -42.44 dBm -29.44 dB
7.000 GHz 9.000 GHz 1.000 MHz 8.00600 GHz -43,75 dBm -30.75 d&

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG022521-02B

LTE Band 12 / 5SMHz

Lowest Channel / 64QAM

Middle Channel / 64QAM

Spect

Sy i

RefLevel 0.00 dm  Offset 11.10 d@ Mode Auto Sweep RefLevel 0.00 dBm  Offset 11.10 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
(@1 augPwr (@1 avgpwr
Limit fheck pafs Limit rﬁhnck PAES
e _SPURIOUS LINE_ABS PAES Line _$SPURIOUS LINE_ABS PASS
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30 dB 30 dB
Start 30.0 MHz 10005 pts Stop 9.0 GHz Start 30.0 MHz 19005 pts Stop 0.0 GHz
Spurious Emissions Spurious Emissions
Range Low |  Range Up | RBW | Frequency | Powerabs | ALimit | Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit
30.000 MHz 690.000 MHz 100.000 kHz 629.80510 MHz -58.25 dBm -45.25 db 30.000 MHz 690.000 MHz 100.000 kHz 644.31784 MHz -58.28 dBm -45.28 dB
725.000 MHz 1.000 GHz 100,000 kHz 96799451 MHz -57.45 dBm -44,45 dB 725.000 MHz 1.000 GHz 100,000 kHz 924.58791 MHz -57.54 dBm -44,54 dB
1.000 GHz 3.000 GHz 1.000 MHz 1.39865 GHz -46.19 dBm -33.19 dB 1.000 GHz 3.000 GHz 1.000 MHz 1.41115 GHz -46.71 dBm -33.71 d8
3.000 GHz 7.000 GHz 1.000 MHz 6.90326 GHz -42.14 dBm -29.14 dB 3.000 GHz 7.000 GHz 1.000 MHz 6.92526 GHz -42.38 dBm -29.38 d8
7.000 GHz 9.000 GHz 1.000 MHz 7.99250 GHz -43,72 dem -30.72 d& 7.000 GHz 9,000 GHz 1.000 MHz 7.99350 GHz -43,73 dBm -30.73 de
X [ ]

Highest Channel / 64QAM

Ref Level 0.00 dBm
SGL Count 100/100

Offset 11.10 dg

Mode Auto Sweep

@1 fvgrwr
Limit fthnrk PA
Ine_$PURIOUS LINE ABS PARS
-10 defE—
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-30 dBm
-40 dBm
N A A e
-50 dBm:
-70dB
-80 dB
a0 db
Start 30.0 MHz 19005 pts Stop 9.0 GHz
Spurious Emissions
Range Low | RangeUp | RBW | Frequency |  Powerabs | ALimit |
30.000 MHz 690.000 MHz 100.000 kHz 639.04048 MHz -58.18 dBm -45.18 dB
725.000 MHz 1.000 GHz 100,000 kHz 94821429 MHz -57.50 dBm -44,50 dB
1.000 GHz 3.000 GHz 1.000 MHz 2.51887 GHz -46.79 dBm -33.79 db
3.000 GHz 7.000 GHz 1.000 MHz 6.93326 GHz -42,16 dém -29.16 dB
7.000 GHz 9.000 GHz 1.000 MHz 7.98950 GHz -43,75 dBm -30.75 d&

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG022521-02B

LTE Band 12 / 10MHz

Lowest Channel / 64QAM

Middle Channel / 64QAM

Spectrum

Sy i

RefLevel 0.00 dm  Offset 11.10 d@ Mode Auto Sweep RefLevel 0.00 dBm  Offset 11.10 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
(@1 augPwr (@1 avgpwr
Limit fheck [ Limit rﬁhnck PAES
e _SPURIOUS LINE_ABS PAES Line _$SPURIOUS LINE_ABS PASS
-10 édH\—T‘— -10 deRE—F
K _ ABS_ K OUS_LINE_ABS_
20 dém
-30 dém -30 dBm
-40 dBm -40 dBm:
. et |\ PO W U— . . s S N R
-50 dBm: -50 dBm
—y —y
70 dB 70 dB
80 dB -80 dB
30 dB 30 dB
Start 30.0 MHz 10005 pts Stop 9.0 GHz Start 30.0 MHz 19005 pts Stop 0.0 GHz
Spurious Emissions Spurious Emissions
Range Low |  Range Up | RBW | Frequency | Powerabs | ALimit | Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit
30.000 MHz 690.000 MHz 100.000 kHz 615.95202 MHz -58.33 dBm -45.33 dB 30.000 MHz 690.000 MHz 100.000 kHz 628.15592 MHz -58.11 dBm -45.11 dB
725.000 MHz 1.000 GHz 100,000 kHz 885.30220 MHz -57.44 dBm -44,44 dB 725.000 MHz 1.000 GHz 100,000 kHz 0958, 10440 MHz -57.64 dBm -44,64 dB
1.000 GHz 3.000 GHz 1.000 MHz 1.39965 GHz -46.35 dBm -33.35 dB 1.000 GHz 3.000 GHz 1.000 MHz 1.40615 GHz -46.35 dBm -33.35 dB
3.000 GHz 7.000 GHz 1.000 MHz 6.92176 GHz -42,23 dém -29.23 dB 3.000 GHz 7.000 GHz 1.000 MHz 6.92826 GHz -42.36 dBm -29.36 d8
7.000 GHz 9.000 GHz 1.000 MHz 8.00950 GHz -43,84 dBm -30.84 db 7.000 GHz 9,000 GHz 1.000 MHz 800500 GHz -43,68 dBm -30.68 d&
X [ ]

Highest Channel / 64QAM

Ref Level 0.00 dBm Offset 11.10 dB Mode Auto Sweep
SGL Count 100/100
@1 fvgrwr
Limit fthnrk PA
Ine_$PURIOUS LINE ABS PARS
-10 defE—
S_LINE_ABS_
-30 dBm
-40 dBm
7 Y S
-50 dBm:
-70dB
-80 dB
a0 db
Start 30.0 MHz 19005 pts Stop 9.0 GHz
Spurious Emissions
Range Low | RangeUp | RBW | Frequency |  Powerabs | ALimit |
30.000 MHz 690.000 MHz 100.000 kHz 631.78411 MHz -58.10 dBm -45.10 dB
725.000 MHz 1.000 GHz 100,000 kHz 943 81868 MHz -57.40 dBm -44.40 dB
1.000 GHz 3.000 GHz 1.000 MHz 1.41365 GHz -46.05 dBm -33.05 db
3.000 GHz 7.000 GHz 1.000 MHz 6.92026 GHz -42.25 dém -29.25 dB
7.000 GHz 9.000 GHz 1.000 MHz 800250 GHz -43,82 dem -20.82 dB

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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somoncas. FCC RADIO TEST REPORT

Report No. : FG022521-02B

Frequency Stability

Test Conditions LTE Band 12 (QPSK) / Middle Channel Limit
BW 10MHz Note 2.
Temperature Voltage
(°C) (Volt) Deviation Result
(ppm)
50 Normal Voltage 0.0059
40 Normal Voltage 0.0001
30 Normal Voltage 0.0054
20(Ref.) Normal Voltage 0.0000
10 Normal Voltage 0.0061
0 Normal Voltage 0.0001
-10 Normal Voltage 0.0062 PASS
-20 Normal Voltage 0.0079
-30 Normal Voltage 0.0004
20 Maximum Voltage 0.0048
20 Normal Voltage 0.0000
20 Battery End Point 0.0075
Note:

1. Normal Voltage =3.87 V. ; Battery End Point (BEP) =3.6 V. ; Maximum Voltage =4.45 V.

2.  The frequency fundamental emissions stay within the authorized frequency block.

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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somoncas. FCC RADIO TEST REPORT

Report No

. FG022521-02B

LTE Band 13

Peak-to-Average Ratio

Mode LTE Band 13 / 10MHz
Mod. QPSK 16QAM Limit: 13dB
RB Size 1RB Full RB 1RB Full RB Result
Lowest CH - - - -
Middle CH 3.22 5.04 4.20 6.00 PASS
Highest CH - - - -
Mode LTE Band 13/ 10MHz
Mod. 64QAM Limit: 13dB
RB Size 1RB Full RB Result
Lowest CH - - - -
Middle CH 5.16 6.64 - - PASS
Highest CH - - - -
TEL : 886-3-327-3456 Page Number 1 Al3-10f 21

FAX : 886-3-328-4978




wamranas. FCC RADIO TEST REPORT Report No. : FG022521-02B

LTE Band 13/ 10MHz / QPSK

Middle Channel / 1RB Middle Channel / Full RB

Spectrum . 2 Spectrum & 2
Ref Level 30.00 cém  Offset 1110 db Ref Level 30.00 cém  Offset 1110 db
o art a0ds aQr 2ms ® RBW 10 MHz o art a0ds aQr 2ms ® RBW 10 MHz
(@153 view (@153 view
':*ﬁ.\_"\ -
s 9 e s
\ - 3 -
001 I\ e 001 \\\ e
\ s \ s
i o 1E 4 .
| % ¥ %
| §
| 1
1E-D4- 1 < 1E-D4- 1‘ -
5 Y
1E- - - 1E- |
| . \
lcF 782.0 mHz Mean Pwr + 20.00 dB lcF 782.0 mHz Mean Pwr + 20,00 db.
‘Complementary Cumulative Distribution Function Samples: 130000 ‘Complementary Cumulative Distribution Function Samples: 130000
Mean | peak | crest | 10% | 1% | o0.1% | o0.01% | Mean | peak | crest | 10% | 1% | o0 | 0.010% |
Trace 1 [ 21.14dBm  24.51 cbm 3.37 da 2.78 db 3.10 dB 3.22 db 33 08 Trace 1 [ 2166 dBm  2£7.50 cbm 5.82 di 2.41d8 4.20 da 5.04 di 5.42 da
L it ] ) L it ] W w8

LTE Band 13/ 10MHz / 16QAM

Middle Channel / 1RB Middle Channel / Full RB

Spectrum . 2 Spectrum & 2
Ref Level 30.00 dBm  Offset 11,10 b Ref Level 30.00 dBm  Offset 11,10 b
o art a0ds aQr 2ms ® RBW 10 MHz o art a0ds aQr 2ms ® RBW 10 MHz
(@153 view (@153 view
0,01 ~ 0,01 AN ~
N -
X
| N 5
% I 5 \ it
| i
\ Y
1E-04- ‘1 - 1E-04- T -
1 E 5
iE \ 1E-
lcF 782.0 mHz Mean Pwr + 20.00 dB lcF 782.0 mHz Mean Pwr + 20,00 dB.
c y Cumulative Distribution Function Samples: 130000 c y Cumulative Distribution Function Samples: 130000
Mean | peak | crest | 10% | 1% | o0.1% | o0.01% | Mean | peak | crest | 10% | 1% | o0 | 0.010% |
Trace i [ 2019 dém 24,77 dém 4.58 da 3.16 da 4.06 dB 4.20 dB 4.41 db Trace i [ 2078 dém 27,72 dém 6.94 di 3.07 da 5.01da 6.00 da 6.52 da
L JL J BERLEECED e L JL J A e

LTE Band 13 / 10MHz / 64QAM

Middle Channel / 1RB Middle Channel / Full RB

Spectrum

2 Spectrum & 2
Ref Level 30.00 dEm  Offsat 1110 db Ref Level 30.00 dEm  Offsat 1110 db
o _art s0d8 AQr 2 ms @ RBW 10 MHz o _art s0d8 AQr 2 ms @ RBW 10 MHz
@153 view @153 view

0.01 -
T 1E %
1
|
1E-04- ! < 1E-04- " <
| Y
1E-0 i 1E-0 -
‘ Y | Y
lcF 782.0 mHz Mean Pwr + 20.00 dB lcF 782.0 mHz Mean Pwr + 20,00 dB.
c y Cumulative Distribution Function Samples: 130000 c y Cumulative Distribution Function Samples: 130000
Mean | peak | crest | 10% | 1% | o0.1% | o0.01% | Mean | peak | crest | 10% | 1% | o0 | 0.010% |
Trace i [ 19.20 dém 2462 dém 5.42 da 3.04 da 5.01 dB 5.16 db 33 db Trace i [ 19.66 dém 20,06 dém 8.17 da 3.16 da 5.36 di 6.64 da 7.42 dé
L JL J BERLEECED e L JL J A e

TEL : 886-3-327-3456 Page Number 1 Al13-2 of 21
FAX : 886-3-328-4978




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. :

FG022521-02B

26dB Bandwidth

Mode LTE Band 13 : 26dB BW(MHz)
BW 1.4AMHz 3MHz 5MHz 10MHz 15MHz 20MHz
Mod. QPSK |[16QAM| QPSK [16QAM| QPSK [16QAM| QPSK [16QAM| QPSK [16QAM| QPSK [16QAM
Lowest CH - - - - 494 | 481 - - - -
Middle CH - - - - 4.96 4.89 9.63 9.71 - -
Highest CH - - - - 4.96 4.90 - - - -
Mode LTE Band 13 : 26dB BW(MHz)
BW 1.4AMHz 3MHz 5MHz 10MHz 15MHz 20MHz
Mod. 64QAM 64QAM 64QAM 64QAM 64QAM 64QAM
Lowest CH - - - - 4.88 - - - - -
Middle CH - - - - 4.94 - 9.65 - - -
Highest CH - - - - 4.87 - - - - -

TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG022521-02B

LTE Band 13

Lowest Channel / 5MHz / QPSK

Lowest Channel / 5MHz / 16QAM

m - m -
Ref Level 30.00 GBm  Offset 1110 0B & RBW 100 kHz RefLevel 20.00 dbm  Offset 11.10 0B & RBW 100 kHz
lo att I0dE SWT 15 ps @ VBW 300 kHz  Mode Auto FFT o att a0de SWT 18 ps @ VBW 300 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 17K Max [@ 37+ Max
mi1] 16.71 dBm mi1] 14.15 dBm
779.79000 MHz 780.34900 MHz
2 2 .
2 ndB 6.00 dB) =@ e 26.00 dp|
Ay e P P g 4935000000 MHz 0 PN b AAT B A +.805000000 MHz
Q factor 1 158.0 i Q factor 162.4]
T 0 de: -
|
-10 di -
\ ! \
\ -20 t \
. 7 \
30 df el R
40 dBy==
A
“so
60 d -60 di
CF 779.5 MHz 1001 pts Span 10.0 MHz CF 779.5 MHz 1001 pts Span 10.0 MHz
Marker Markar
Type | Ref | Tre | X-value | ¥-value |__Function | Function Result Type | Ref | Tre | X-value ¥-value |__Function | Function Result
ML T 779,75 MHz 16.71 dbm ndB down 3,535 MHz ML 1 7B0.345 MHz 14.15 dem ndB down 3,605 MHz
TL 1 777.012 MHz -9.41 dBm ndg 26.00 dB T 1 777.102 MHz -11,55 dBm ndg 26,00 dB
T2 i 781.848 MHz q factor 158.0 T2 i 781,508 MHz 11,59 dém q factor 162.4
L JU ] - L JU ] -

Middle Channel / 5MHz / QPSK

Middle Channel / 5MHz / 16QAM

- im 2
Ref Level 30.00 GBm  Offset 1110 0B & RBW 100 kHz RefLevel 20.00 dbm  Offset 11.10 0B & RBW 100 kHz
lo att I0dE SWT 15 ps @ VBW 300 kHz  Mode Auto FFT o att a0de SWT 18 ps @ VBW 300 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 17K Max [@ 37+ Max
[EEEY 15.18 dBm mi1] 14.60 dBm
2 . 782.60900 MHz - 780.36200 MHz
dB 26.00 dB ndB 26.00 dB
_ T PR L wtadell xéu\,,vf\ o, 4.955000000 MHz 0 s - B 4.885000000 MHZ
7 Q factor N 156.0 I 159.7)
/
o L 0ds L 4
- ‘x‘h
10 df -10d - -
|
|
-20 -20 ‘
[~ ,
s s o a0 d n n |
30 demr o e BRI
40 dBm -40 dBm
-s0 -s0
-60 d -60 di
CF 782.0 MHz 1001 pts Span 10.0 MHz CF 782.0 MHz 1001 pts Span 10.0 MHz
Marker Markar
Type | Ref | Tre | X-value | ¥-value | _Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | _Function | Function Result
ML 1 782.808 MHz 15.18 dém ndp down 4,955 MHz Ml i 7B0.362 MHz 14.60 dom ndp down 4,885 MHz
TL 1 779.512 MHz -10.43 dBm nds 26.00 d8 1 1 779.562 MHZ -11,07 dem nds 26.00 d8
T2 i 784.468 MHz -11.00 dém q factor 158.0 T2 i 784448 MHz 11,47 dém q factor 156.7
L JL ] L L JU ] L

Highest Channel / 5MHz / QPSK

Highest Channel / 5MHz / 16QAM

m & 2 um -
Ref Level 30.00 GBm  Offset 1110 0B & RBW 100 kHz RefLevel 20.00 dbm  Offset 11.10 0B & RBW 100 kHz
o art 0de  SWT 16 us @ VBW 300 kHz  Mode Auto FFT o Att 30de SWT 19 ps @ VBW 300 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1004100
[@ 1Pk M |
M1[1] 15.47 dBm M1[1] 15.55 dBm
o 782.72200 MHz - 783.99100 MHz
ndB 26.00 dB ndB 26.00 dB
o . P B 4.955000000 MHz 0 e o Tt Ut WY [TV, e T PR 4.895000000 MHz
] Q factor _\. 158.0 | Q factor 160.2
o f \ 0 e /
o
-1od 10 d §
/
20 20 =
Ay NV ™ ) N NN P Y
s LA 7 Aded
-40 dBm -40 dem
50 -50
60 d -60 d
CF 784.5 MHz 1001 pts Span 10.0 MHz CF 784.5 MHz 1001 pts Span 10.0 MHz
Marker Marker
Type | Ref | Tre | X-value | ¥-value |__Function | Function Result | Type | Ref | Tre | X-value I ¥-value |__Function | Function Result
ML T 782.722 MHz 15.47 dbm ndB down 3.555 MHz ML 1 763.891 MHz 15.55 dem ndB down 7,695 MHz
TL 1 782.032 MHz -10.59 dém ndg 26.00 dB T 1 762,042 MHz -10,65 dBm ndg 26,00 dB
T2 i 786.988 MHz -10.61 dém q factor 158.0 T2 i 766,538 MHz -10.16 dém q factor 160.2
L JU ] L JU ] -

TEL : 886-3-327-3456

FAX : 886-3-328-4978
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wamranas. FCC RADIO TEST REPORT Report No. : FG022521-02B

Spectrum | = 2
Ref Level 30.00 GBm  Offset 11,10 db & RBW 300 kHz RefLevel 20.00 dbm  Offset 11.10 0B & RBW 300 kHz
lo att 30d8 SWT  12.6ps @ VBW 1MHz  Mode Auto FFT o att 30dE SWT 126 ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 17K Max [@ 37+ Max
mi1] 17.51 dBm Mi[1] 16.62 dBm
780.5810 MHz - 779.6820 MHz
2 2
2 1 | 26.00 dB =@ ,7 ~_ ndn 26.00 dB
o T o B 0.630000000 MHz o A A - 0.710000000 MHZ]
h { Q factor 1 81.1 . Ji Q factor “ 80.9
| \ / \
0ds - v 0 da: f ;
] ¥ ) |
10 dam - - 10 dBim - X
{ 4 / \
-20 dBm + R 20 dém -
Ve = L e R
-30 dBm - = -30 dBm o .
/ Rl y ey
-40 dBm e -40 dBm
AW ¥ P’
-50 dBm 50 dérm
-60 dem 60 dam
CF 782.0 MHz 1001 pts Span 20.0 MHz CF 782.0 MHz 1001 pts Span 20.0 MHz
Marker Markar
Type | Ref | Tre | X-value | ¥-value |__Function | Function Result | Type | Ref | Tre | X-value ¥-value |__Function | Function Result
ML T 780.581 MHz 17.51 dbm ndB down 9,63 MHz M1 1 775,662 MHz 16.62 dem ndB down 971 Mhz
TL 1 777.185 MHz -8.75 dBm ndg 26,00 dB Tl 1 777.165 MHz -2.53 dBm ndg 26,00 dB
T2 i 786.815 MHz -8.02 dém q factor 811 T2 i 786675 MHz -3.41 dém q factor 80.3

TEL : 886-3-327-3456 Page Number 1 A13-50of 21
FAX : 886-3-328-4978



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG022521-02B

LTE Band 13

Lowest Channel / 5MHz / 64QAM

Spectrum & 2
Ref Level 30.00 GBm  Offset 1110 0B & RBW 100 kHz
o att I0dE SWT 19 ps @ VBW 300 KMz Mode Auto FFT
SGL Count 100/100
(@ 17K Max
™Mi[1] 3,44 dBm
780.00900 MHz
2
2 F ndp 26.00 dp|
a4 2 e\ o B o m 1 1.875000000 MHz
Q factor \ 160.0
0 de 4
[
10 dam g
20 B )
-20 dém
/ \
. ! o v [
-0 dBy T f ]
40 dBm -
oot
"5 dam
-60 dBm
CF 779.5 MHz 1001 pts Span 10.0 MHz
Marker
Type | Ref | X-value | ¥-value |__Function | Function Result |
ML 7680.003 MHz 14,44 dBm ndB down 2675 MHz
TL 777.082 MHz -11,70 dém ndg 26,00 dB
T2 i 781.958 MHz -11.42 dém q factor 160.0

Middle Channel / 5MHz / 64QAM

Middle Channel / 10MHz / 64QAM

S| - im -
Ref Level 30.00 cbm  Offset 1110 db @ RBW 100 Kz RefLevel 30.00 dbm  Offset 11.10 6 & RBW 300 khz
lo att I0de ST 19 s @ VBW 300 kHz  Mode Auta FFT o att 30dE SWT 126 ps @ VBW  1MHz  Mode Auto FFT
SGL Count 1004100 SGL Count 100/100
(@ 17K Max [@ 37+ Max
[EEEY 13.23 dBm Mi[1] 15.55 dBm
. 780.63100 MHZ] - . 781.4210 MHZ,
nds 26.00 dB Y nds 26.00 dB
0d n N LAY N 4.935000000 MHz 104 e D e P et - A A 0.650000000 MHz|
; I Q factor 158.2 : Q factar a1.0
ods . I 0ds
i TE
10 dam 10 dam - -
/ 5\
-20 dam
- - AT
proae— T AT o, -30 dam 7
-40 dBm.
-50 demr -50 dBm:
60 dom -60 dam
CF 782.0 MHz 1001 pts Span 10.0 MHz CF 782.0 MHz 1001 pts an 20.0 MHz
Marker Marker
Type | Ref | X-value | ¥-value | _Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | _Function | Function Result |
ML 760.631 MHz 14.23 dom nd@ down 4,835 MHz M1 1 7B1.421 MHz 15.55 dem nd@ down 9,65 MHz
T 779,512 MHz -12,13 dem nd8 26.00 d8 T 1 F77.185 MHz -10,22 dem nd8 26,00 d8
T2 1 784.448 MHz -12.12 dbm q factor 156.2 T2 1 786.635 MHz -10.78 dém q factor 81.0

Highest Channel / 5MHz / 64QAM

ctrum i
Ref Level 30.00 GBm  Offset 1110 0B & RBW 100 kHz
o art 0de  SWT 18 ps @ YBW 300 kHz  Mode Auto FFT
SGL Count 100/100
[@ 1Pk M
M1[1] 14.58 dBm
783.97100 MHz
= = 26.00 dB)
s A A -~ 4.865000000 MHz
i 161.0
0 dB 1
10 dam -
-20 dBm -
g S »
-4 dBm
-50 dBm
60 dBm
CF 784.5 MHz 1001 pts Span 10.0 MHz
Marker
Type | Ref | Tre | X-value | ¥-value |__Function | Function Result |
ML T 783.371 MHz 14.58 dbm ndB down 2665 MHz
TL 1 782.062 MHz -11.72 dém ndg 26,00 dB
T2 i 786.928 MHz -11.01 dém q factor 161.0

TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number

1 A13-6 of 21




wamranas. FCC RADIO TEST REPORT Report No. : FG022521-02B

Occupied Bandwidth

Mode LTE Band 13 : 99%0BW(MHz)
BW 1.4MHz 3MHz 5MHz 10MHz 15MHz 20MHz
Mod. QPSK [16QAM| QPSK |16QAM| QPSK |16QAM| QPSK [16QAM| QPSK [16QAM| QPSK |16QAM
Lowest CH - - - - 4.52 4.49 - - - - - -
Middle CH - - - - 4.50 4.50 8.95 9.03 - - - -
Highest CH - - - - 4.49 4.48 - - - - - -
Mode LTE Band 13 : 99%0BW(MHz)
BW 1.4AMHz 3MHz 5MHz 10MHz 15MHz 20MHz
Mod. 64QAM 64QAM 64QAM 64QAM 64QAM 64QAM
Lowest CH - - - - 4.49 - - - - - - -
Middle CH - - - - 4.48 - 9.01 - - - - -
Highest CH - - - - 4.49 - - - - - - -
TEL : 886-3-327-3456 Page Number 1 A13-7 of 21

FAX : 886-3-328-4978




somoncas. FCC RADIO TEST REPORT

Report No. : FG022521-02B

LTE Band 13

Lowest Channel / 5MHz / QPSK

Lowest Channel / 5MHz / 16QAM

m - m -
Ref Level 30.00 GBm  Offset 1110 0B & RBW 100 kHz RefLevel 20.00 dbm  Offset 11.10 0B & RBW 100 kHz
e Att I0dE SWT 15 ps @ VBW 300 kHz  Mode Auto FFT o Att 30 dE SWT 19 ps @ VBW 300 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
@17k Max @17k Max
mi1] 15.81 dBm Mi[1] 15.26 dBm
2 . 778.48100 MHz - 779.96000 MHz
= 1 : +.5154B4515 MHz = - oce +.485514486 MHz
P e ) T P A I
Y 10 ¥ i
\ | \
0 d8s 3
\
\ \
-10 di
\ \
|
-20 T
Y Y o ) A
b el T T
. -30 o L
40 dl‘_\r!\/'r
S0
60 d -60 di
CF 779.5 MHz 1001 pts Span 10.0 MHz CF 779.5 MHz 1001 pts Span 10.0 MHz
Marker Markar
Type | Ref | Tre | X-value | ¥-value |__Function | Function Result | Type | Ref | Tre | X-value I ¥-value |__Function | Function Result |
ML T 776.481 MHz 15.81 dbm ML 1 779.56 MHz 15.26 dem
TL 1 777.24226 MHz 9.47 dbm Occ Bw 4.515484515 MHz T 1 777.26224 MHz 9,73 dbm Occ Bw 4.485514486 MHz
T2 i 781.75774 MHz 10.32 dém T2 i 781.74775 MHz 9.47 dém
L JU ] L JU ] -

Middle Channel / 5MHz / QPSK

Middle Channel / 5MHz / 16QAM

[@

Ref Level 30.00 cbm  Offset 1110 db @ RBW 100 Kz RefLevel 30.00 dbm  Offset 11.10 06 & RBW 100 khz
lo att I0de ST 19 s @ VBW 300 kHz  Mode Auta FFT o att a0de SWT 18 ps @ VBW 300 kHz  Mode Auto FFT
SGL Count 1004100 SGL Count 100/100
(@ 17K Max [@ 37+ Max
[EEEY 15.43 dBm Mi[1] 14.66 dBm
. X 78058100 MHZ] - 780.99100 MHZ]
= 7] - By +.495504496 MHZ| = 3 oce B i} +.495504496 MHZ|
L A il sVl Sk e P NS A N ATANLN
wd ¥ L 10d
/ \ |
o ‘ 0ds - -
[ / |
10 df 10 -
/ \
20 -20 T
AN
A o ) Y
04 4
40 dBmv
-50 -50
60 df -60 di
CF 782.0 MHz 1001 pts Span 10.0 MHz CF 782.0 MHz 1001 pts Span 10.0 MHz
Marker Marker
Type | Ref | Tre | X-value | ¥-value | _Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | _Function | Function Result |
ML T 780.881 MHz 15.43 dom [ 1 780.961 Mz 14.66 dem
T 1 779.74226 MHz 9,59 dBm 0cc Bw 4495504496 MHz 1 1 779.74226 MHz 10,40 dem 0cc Bw 4495504496 MHz
T2 1 784.23776 MHz 9.30 dbm T2 1 784.23776 MHz 9.61 dbm

Highest Channel / 5MHz / QPSK

Highest Channel / 5MHz / 16QAM

m & 2 um & 2
Ref Level 30.00 GBm  Offset 1110 0B & RBW 100 kHz RefLevel 20.00 dbm  Offset 11.10 0B & RBW 100 kHz
o art 0de  SWT 18 ps @ YBW 300 kHz  Mode Auto FFT o Att 30de SWT 19 ps @ VBW 300 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1004100
[@ 1Pk M |
M1[1] 16.76 dBm M1[1] 15.30 dBm
o v 786.53800 MHz - 784.86000 MHz
- - L S 1.485514486 MHz Y OccBw 1.475524476 MHz
T e T L e e 17 PO LY SN . NP Teaup
o ff L n o S\ N = .
{
o 0 dés
7
/ \ i
-1od -10di
/ \
20 J o 20 =
e il 1 A o L AN A — o,
-40 dBm -40 dem
=0 -50
60 d -60 d
CF 784.5 MHz 1001 pts Span 10.0 MHz CF 784.5 MHz 1001 pts Span 10.0 MHz
Marker Marker
Type | Ref | Tre | X-value | ¥-value |__Function | Function Result | Type | Ref | Tre | X-value I ¥-value |__Function | Function Result |
ML T 786.538 MHz 16.73 dbm ML 1 76456 MHz 15.30 dBm
TL 1 782.26224 MHz 10.73 dBm Occ Bw 4.485514486 MHz T 1 782.27223 MHz 3,49 dbm Occ Bw 4.475524476 MHz
T2 i 786.74775 MHz 10.56 dém T2 i 786.74775 MHz 10.12 dém
L JU ] L JU ] -

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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wamranas. FCC RADIO TEST REPORT Report No. : FG022521-02B

Spectrum | = 2
Ref Level 30.00 GBm  Offset 11,10 db & RBW 300 kHz RefLevel 20.00 dbm  Offset 11.10 0B & RBW 300 kHz
lo att 30d8 SWT  12.6ps @ VBW 1MHz  Mode Auto FFT o att 30dE SWT 126 ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 17K Max [@ 37+ Max
mi1] 17.30 dBm Mi[1] 16.88 dBm
20 i 783.4990 MHz - ; 779.7420 MHz
N P - 8951048951 MHz = Al ccBw 9.030969031 MHz
N e a W A T A
L 10 S 2
\ ! \
0 de o 0 de:
{ \ /
/ \ / \
10 dam | - 10 dBm. -
I | Y
-20 dBm R -20 dém : —
A S s .
-30 dBm A o -30 dem . e LV
I L / e
40 dBm o~ - -40 dBm
N T VN
-50 dBm -50 dBm
-60 dem -60 dBm:
CF 782.0 MHz 1001 pts Span 20.0 MHz CF 782.0 MHz 1001 pts Span 20.0 MHz
Marker Markar
Type | Ref | Tre | X-value ¥-value |__Function | Function Result | Type | Ref | Tre | X-value ¥-value |__Function | Function Result |
ML T 783.455 MHz 17.30 dBm M1 1 775.742 WAz 16.88 dBm
TL 1 777.5445 MHz 10.05 dBm Occ Bw £.951048951 MHz T1 1 777.4845 MHz 11.35 dBm Occ Bw 9.030969031 MHz
T2 i 786.4955 MHz 10.41 dém T2 i 786.5155 MHz 10.07 dém
L JU ] L L JU ] -

TEL : 886-3-327-3456 Page Number 1 A13-9 of 21
FAX : 886-3-328-4978




wamranas. FCC RADIO TEST REPORT Report No. : FG022521-02B

LTE Band 13

Lowest Channel / 5MHz / 64QAM

Ref Level 30.00 Gém  Offset 11,10 b e RBW 100 khz

fo ALt 30 de SWT 19 ps & VBW 300 kHz  Mode Auto FFT
SGL Count 100,100
(@ 19K Max
™mM1[1] 14.22 dBm
- 780.03900 MHz
T occ Bw +.485514486 MHZ,
TSNP FRPRPN B, 5 R Yy

P
-60 dBm
CF 779.5 MHz 1001 pts Span 10.0 MHz
Marker
Type | Ref | X-value | ¥-value |__Function | Function Result |
ML 780.035 MHz 14.22 dbm
TL 1 777.27223 MHz 7.72 dém Oce Bw 4.485514486 MHz
T2 i 781.75774 MHz 8.17 dém

Middle Channel / 5MHz / 64QAM Middle Channel / 10MHz / 64QAM

5 - im -
Ref Level 30.00 GBm  Offset 1110 0B & RBW 100 kHz RefLevel 20.00 dbm  Offset 11.10 0B & RBW 300 kHz
lo att I0dE SWT 15 ps @ VBW 300 kHz  Mode Auto FFT o att 30dE SWT 126 ps @ VBW  1MHz  Mode Auto FFT
SGL Count 1004100 SGL Count 100/100
(@ 17K Max [@ 37+ Max
[EEEY 14.10 dBm Mi[1] 14.57 dBm
. 780.28200 MHZ] 779.5620 MHz
- occ Bw +.475524476 MHZ| occ Bw 9.010989011 MHZz|
od bl crennint— o, v hiz [ e IV et ST ama W I
1
0 de T
! kY
10 dBm - ‘\ -
/ \ \
-20 dém f
S At et g . S
a6 S o TS WY PN AY oS _
-40 dBm
-50 demr
-60 dem
CF 782.0 MHz 1001 pts Span 10.0 MHz CF 782.0 MHz 1001 pts an 20.0 MHz
Marker Markar
Type | Ref | X-value | ¥-value | _Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | _Function | Function Result |
ML 780.262 MHz 14.10 dém M1 1 779.562 MHz 14.57 dém
T 1 779.76224 MHz 8,54 dBm oce Bw 4.475524476 MHz T 1 F77.4845 MHZ 9,40 dBm 0cc Bw 9010989011 MHz
T2 i 784.23776 MHz 7.75 dém T2 i 786.4955 MHz .53 dém

Highest Channel / 5MHz / 64QAM

Ref Level 30.00 Gém  Offset 11.10 b e RBW 100 khz

o att 0de SWT 18 s @ YBW 300 kHz  Mode Auto FFT
SGL Count 100/100

(@ 17k Max

CIEY 13.72 dBm
706.50000 MHz

2 .

= occaw M 4485514486 MHz

e |y i

10 dgm - .

-20 dBm:

A ny

~g0-deii:

~40 dBm

50 dBm

-60 dBm

GF 784.5 MHz 1001 pts Span 10.0 MHz
Marker

Type | Ref |
ML

X-value | ¥-value |__Function | Function Result |
786.508 MHz 13.72 dbm

TL 1 782.25225 MHz 9.01 dBm Oce Bw 4.485514486 MHz

T2 i 786.73776 MHz .83 dem
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wamranas. FCC RADIO TEST REPORT Report No. : FG022521-02B

Conducted Band Edge

LTE Band 13/ 5MHz / QPSK

Lowest Band Edge / 1 RB Highest Band Edge / 1 RB

u‘? Spectrum %’

Ref Level 30.00 dBm  Offset 11.10 dB Mode Auto Sweep Ref Level 30.00 dém  Offset 11.10 de Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvaPwr @1 Avapwr
Limit fheck PAFS Limit fheck pafs
20 dbifte—SPURIOUS | INE ABS I pAkS 20 dbife—RURIOUS JINE ABS D4l
104 i 10 dem
0 dem HI 0dB “
410 db - “J‘ -10 dem | T
20de ! 20 dim e
. | . [
SPURIOUS_LIME_ABS [ | SPURIOUS_LINE_ABS_ j’ 1
/
-40 db \\ £ -40 dém \l\
-50 dB = I 5048 ’7 A b, ‘
<Gl A0,
Start 763.0 MHz 7007 pts Stop B06.0 MHz Start 763.0 MHz 7007 pts Stop 806.0 MHz
Spurious Emissions Spurious Emissions
Rangelow | Rangeup | RBW | Frequency | PowerAbs |  ALimit Rangelow | Rangeup | RBW | Frequency | PowerAbs |  ALi
763,000 MHz 775.000 MHz 0,250 kHz 770.15085 MHz -60.21 dBm -25.21 d8 763.000 MHz 77,000 MHz 6,250 kHz 771.68531 MHz 60,24 dem 2524 dB
775.000 MHz 775,900 MHz 100,000 kHz 775.87707 MHz -48.13 dBm -35.13 dB 775.000 MHz 775,900 MHz 100,000 kHz 775 75120 MHz ~48.88 dBm 3583 dB
775.900 MHz 776.000 MHz 30,000 kHz 775.94121 MHz -52.47 dBm -39.47 dB 775.900 MHz 776,000 MHz 30.000 kHz 775 67268 MHz 5370 dBm 40,70 dE
776.000 MHz 788,000 MHz 100,000 kHz 777.34865 MHz 20.08 dBm -0.02 d& 776.000 MHz 788,000 MHz 100.000 kHz 786 68731 MH= 21.03 dBm 897 de
788.000 Mz 788,100 MHz 30,000 kHz 78800386 MHz -53.63 dBm -40.63 dé 788.000 MHz 788,100 MHz 30,000 kHz 788.03801 MHz 44,71 dém -31.71d8
788.100 MHz 793,000 MHz 100,000 kkz 789.08636 MHz -49.15 dBm -36.15 dB 758 100 MHz 793 000 MH= 100,000 kHz 788.10734 MHz 4232 dBm 2932 6B
793.000 MHz 806.000 MHz 6.250 kHz 796.20130 MHz -60.32 dBm -25.32 dB 203,000 MMz 508,000 MHz 5550 kiiz 0199610 M 50.21 dBm 5591 d

Lowest Band Edge / Full RB Highest Band Edge / Full RB

Ref Level 30.00 dBm  Offset 11.10 dB Mode Auto Sweep Ref Level 30.00 dém  Offset 11.10 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr (o1 AvgPwr
Limit Gheck PARS Limit ¢heck paRs
20 dbife—_KBUBIOUS | INE ARS pAkS 20 dbife—_BRURIOUS | INE ABS oA
104 10 dBm
0 dem — 008 J‘ |
-10 dB — ! |‘ -10 dem — i l[
- 1 . 1
SPURIOUS_LIME_ABS I“-m__ | SPURIOUS_LINE_ABS | \r\
-40 dB r/ L.—-T.. -40 dBm \L
-50 dB 50d8 ’_ ‘
Start 763.0 MHz 7007 pts Stop B06.0 MHz Start 763.0 MHzZ 7007

pts Stop 806.0 MHz

Spurious Emissions Spurious Emissions

Rangelow | Rangeup | RBW | Frequency | __Powerabs |  ALimit Rangelow | Rangeup | RBW | Frequency | Powerabs |
763.000 MHz 775.000 MHz 6.250 kHz 774.99401 MHz -57.65 dBm -22.65 dB 763.000 MHz 775.000 MHz 6,250 kHz 760.65034 MHz 60,28 dBm
775.000 MHz 775,900 MHz 100.000 kHz 775.85639 MHz -35.77 dém -22.77 dé 775.000 MHz 775,900 MHz 100.000 kHz 775.80236 MHz -47.72 dBm
775.900 MHz 776.000 MHz 30.000 kHz 775.97667 MHz -39.35 dBm -26.35 dB 775.900 MHz 776,000 MHz 30.000 kHz 775.97947 MHz 52.32 dBm
776.000 MHz 788,000 MHz 100.000 kHz 779.73427 MHz 7.14 dém -22.86 dB 776.000 MHz 788,000 MHz 100,000 kHz 786.43556 MHz 6,63 dBm
768.000 MHz 788,100 MHz 30.000 kHz 788.05120 MHz -46,20 dBm -33.20 d8 788,000 MHz 788.100 MHz 30.000 kHz 788.02642 MHZ 237,76 dem
768.100 MHz 793,000 MHz 100.000 kHz 768.29336 MHz -41.40 dBm -28.40 dB 788,100 MHz 793.000 MHz 100,000 kHz 788, 10734 MHz 33.60 dBm
793.000 MHz 806.000 MHz 6.250 kHz 805.96753 MHz -60.16 dBm -25.16 dB. 793,000 MHz 806.000 MHz 5.250 kHz 703.04156 MHz 59,66 dBm

Date: 25.MAY.2020 02:06:35
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wamranas. FCC RADIO TEST REPORT Report No. : FG022521-02B

LTE Band 13 / 5MHz / 16QAM

u‘? Spectrum %’
Ref Level 30.00 dBm  Offset 11.10 dB Mode Auto Sweep Ref Level 30.00 dém  Offset 11.10 de Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr @1 AvgRwr
Limit gheck PARS Limit §heck PARS
20 dbifte—SPURIOUS | INE ABS pAKS 20 dbiffe—$PUBIOUS LINE ABS DA
10d ” 10 dem-
I\! I
-10 dB — “ ' -10 dBm — ’ !
-20 dB il -20 dBm —
. [ o I
SEURIDUS_LINE_ABS IR | SPURIOUS_LINE_ABS_ li \.\
-40 dB },’ Lt -40 dem -
-0 dB 't \.._A I 50 d8 f""/’ ]\'*~
s | . B |
Start 763.0 MHz 7007 pts Stop B06.0 MHz Start 768.0 MHZ 7007 pts Stop B806.0 MHz
Spurious Emissions Spurious Emissions
Rangelow | Rangeup | REBW | Frequency | Powerabs | ALimit Range Low | RangeUp | RBW | Frequency | Powerabs | AL
763.000 MHz 775,000 MHz 65,250 kHz 77421479 MHz -60,32 dBém -25.32 d& 763.000 MHz 775,000 MHz 6,250 kHz 770,93007 MHz -60,38 dem -25.38 di
775.000 MHz 775.900 MHz 100.000 kHz 775.87078 MHz -46.06 dBm -33.06 dé 775.000 MHz 775,900 MHz 100.000 kHz 775.66668 MHz -48,89 dém -35.89 dB
775.900 MHz 776.000 MHz 30.000 kHz 775.96518 MHz -51.07 dBm -38.07 dB 775.900 MHz 276.000 MHz 30.000 kHz 775.99705 MHz 53,78 dBm ~20.78 db
776.000 MHz 788.000 MHz 100.000 kHz 777.32468 MHz 20.18 dém -0.82 dB 776.000 MHz 788,000 MHz 100.000 kHz 786.63936 MHz 20.28 dBm “g.72 B
788.000 MHz 788,100 MHz 30.000 kHz 788.04730 MHz -53.15 dém -40.15 dé 786.000 MHz 786,100 MHz 30.000 kHz 788.04361 MHz -43.83 dBm -30.83 dB
788.100 MHz | 793.000 MHz 100.000 kkz 788.33741 MHz -#9.15 dBm -36.15 dBs 738,100 MHz | 793,000 MHz 100,000 kHz 788,13182 MHz -42,20 dBm -29.20 dB
793.000 MHz 806.000 MHz 6.250 kHz 800.16234 MHz -60.00 dBm -25.00 dB 753.000 MHz 506,000 MHz 6.250 kHz 708.47403 MHz 60.16 dBm 25.16 dB
)i [ A
Lowest Band Edge / Full RB Highest Band Edge / Full RB
o Spectrum
Ref Level 30.00 dBm  Offset 11.10 dB Mode Auto Sweep Ref Level 30.00 dém  Offset 11.10 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr [@1 avgPwr
Limit gheck PARS Limit ¢heck PARS
20 dbipe—fRURIONS | INE ABS pARS 20 dbife—_BRURIOUS | INE ABS D4l
10 d 10 dBém
0 dem a—— | 0 T |
-10 6B —| I 1 -10 dem — J ﬂ
-20 dB } -20 dém
| | |
o | an an_
SPEURIOUS_LIME_ABS /{ l\_ | SPURIOUS_LINE_ARS_ \T,
-40 dB ""“ﬁ\,r\ -40 dBm \\
-50 dB 50 dB ‘
s ] "
Start 763.0 MHz 7007 pts Stop 806.0 MHz Start 763.0 MHz 7007 pts Stop 806.0 MHz
Spurious Emissions Spurious Emissions
Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit RangeLow | RangeUp | RBW | Frequency | Pawerabs | AL
763.000 MHz 775.000 MHz 6.250 kHz 774.94605 MHz -58.64 dBm -23.64 dB 763.000 MHz 775.000 MHz 6,250 kHz 774.55045 MHz 60,22 dBm 2520 0B
775.000 MHz 775,900 MHz 100,000 kHz 775.83392 MHz -39.67 dBm -26.67 di 775.000 MHz 775,900 MHz 100,000 kHz 775.89056 MHz -47,85 dém -34.85 dB
775.900 MHz 776.000 MHz 30.000 kHz 775.98477 MHz -41.60 dBm -28.60 dB 775.900 MHz 276.000 MHz 30.000 kHz 775.92582 MHz 51,87 dBm 38.87 db
776.000 MHz 788.000 MHz 100.000 kHz 780.47752 MHz 6.01 dBm -23.99 d8 776.000 MHz 788,000 MHz 100.000 kHz 786.51948 MHz 5.52 dBm 24,48 db
782.000 MHz 788,100 MHz 30,000 kHz 788.02722 MHz -46,45 dBm -33.45 dB 788.000 MHz 788,100 MHz 20,000 kHz 782,00045 MHz -36.64 dBm -23.64 db
788.100 MHz | 793.000 MHz 100.000 kkz 788.24930 MHz -42.34 dBm -29.34 dBs 738,100 MHz | 793,000 MHz 100,000 kHz 788,12203 MHz -32,53 dem -19.53 dB
793.000 MHz 806.000 MHz 6.250 kHz 803.92857 MHz -60.23 dBm -25.23 dB 753.000 MHz 506,000 MHz 6.250 kHz 70305844 MHz 50.88 dBm ~24.88 b
)i [ A
Date: 25.MAY.2020 0
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG022521-02B

LTE Band 13 / 5MHz / 64QAM

Lowest Band Edge / 1 RB

Highest Band Edge / 1 RB

L Spectrum =
Ref Level 30.00 dBm  Offset 11.10 dB Mode Auto Sweep Ref Level 30.00 dém  Offset 11.10 de Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr (@1 fvgPwr
Limit Jheck PAFS Limit heck PARS
20 dbifte—SPURIOUS | INE ABS pAKS 20 dbiffe—$PUBIOUS LINE ABS DA
10d ﬂ 10 dem-
0 dem I\ 0ds
-10 de — J l -10 dBm — f 1
-20 dB -20 dBm f |
e [ o i
SPURIOUS_LIME_ABS }| l\ | SPURIOUS_LINE_ABS_ / \
-40 dB : -40 dm -
/
-50 dB | 50dB +
ach ca B
Start 763.0 MHz 7007 pts Stop B06.0 MHz Start 763,0 MHz 7007 pts Stop 806.0 MHz
Spurious Emissions Spurious Emissions
__Rangelow | Rangeup | RBW Frequency | Powerabs | ALimit Range Low |  Rangeup | REW | Frequency |  Powerabs | AL
763,000 MHz 775.000 MHz 0,250 kHz 770.51049 MHz -60.33 dBm -25.33 B 763.000 MHz 77,000 MHz 6,250 kHz 766,75624 MHz 60,41 dem 25,41 de
775.000 MHz 775.900 MHz 100.000 kHz 775.83122 MHz -48.65 dBm -35.65 dB 775.000 MHz 775,900 MHz 100.000 kHz 775.52552 MHz -48.87 dBm -35.87 dB
775.900 MHz 776.000 MHz 30.000 kHz 775.91284 MHz -53.12 dém -40.12 dB 775.900 MHz 776,000 MHz 30.000 kHz 775.93472 MHz 53.89 dBm ~40.80 b
776.000 MHz 788,000 MHz 100.000 kHz 777.34865 MHz 18.24 dém -11.76 d8 776.000 MHz 788,000 MHz 100,000 kHz 785.62737 MH= 19.19 dBm 1081 d8
788.000 MHz 788,100 MHz 30,000 kHz 788.09605 MRz -53.50 dBm -40.50 dé 786.000 MHz 788,100 MHz 30.000 kHz 788.02183 MHz -49.10 dBm -36.10 dB
788.100 MHz 793,000 MHz 100.000 kHz 789.67378 MHz -49.21 dBm -36.21 dB 788,100 MHz 703000 MH= 100,000 kHz 738 11224 MHz 45,72 dem 72 e
793.000 MHz 806.000 MHz 6.250 kHz 796.34416 MHz -60.41 dBm -25.41 dB 793.000 MHz 506.000 MHz 5.260 kHz 798 78571 Mz 8024 dBm 2604 db
| [

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

o Spectrum
Ref Level 30.00 dBm  Offset 11.10 dB Mode Auto Sweep Ref Level 30.00 dém  Offset 11.10 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr [@1 avgPwr
Limit Gheck PARS Limit ¢heck paRs
20 dbife—_KBUBIOUS | INE ARS pAkS 20 dbife—_BRURIOUS | INE ABS oA
104 10 dBm
0 dBm mat | 0B ‘r' |
-10 6B —| | 1 -10 dem — ‘ H
-20 dB -20 dém ! T
o ,‘ - . J \
SPURIDUS_LINE_ABS | SPURIGUS_LINE_0BS_ \r
-40 dB . ‘—\[‘ -40 dBm \\
50 dB J S0 de
GLGR a0 ‘
Start 763.0 MHz 7007 pts Stop 806.0 MHz Start 763,0 MHz 7007 pts Stop 806.0 MHz
Spurious Emissions Spurious Emissions
__Rangelow | Rangeup | RBW | Frequency | PoweraAbs | Alimit | RangeLow | RangeUp | RBW | Frequency | Pawerabs | AL
763.000 MHz 775.000 MHz 6.250 kHz 774.86214 Mz -53,74 dém —24.74 d8 762,000 MHz 775.000 MHz 5,250 kHz 76718081 MHz 60 30 dBm 25 30 06
775.000 MHz 775.900 MHz 100.000 kHz 775.88050 MHz -40.15 dém -27.15 dé 775.000 MHz 775.900 MHz 100,000 kHz 775.88966 MHz -47,90 dBm -34.90 dB
775.900 MHz 776.000 MHz 30.000 kHz 775.92223 MHz -41.44 dBm -28.44 dB 775.900 MHz 776,000 MHz 30.000 kHz 775.95440 MHz 52,48 dBm 39.48 db
776.000 MHz 788.000 MHz 100.000 kHz 779.86613 MHz 4,05 dBm -25.05 dB 776,000 MHz 788,000 MHz 100,000 kHz 782.91160 MHz 467 dBm 2c.33 dB
788.000 MHz 788,100 MHz 30,000 kHz 788.01374 Mz -47.76 dBm -34.76 B 786.000 MHz 788,100 MHz 30.000 kHz 788.01394 MHz -36.42 dBm -23.42 dB
788.100 MHz 793.000 MHz 100.000 kHz 788.15140 MHz -43.57 dBm -30.57 dB 788,100 MHz 703000 MH= 100,000 kHz 738 12203 MHz 32,57 dem 1957 B
793.000 MHz 806.000 MHz 6.250 kHz 801.94156 MHz -60.18 dBm -25.18 dB 703.000 MHz 506.000 MHz 5.260 kHz 793 44805 Mz 6004 dBm 2504 b
[ A
Date: 25.MAY.2020 02:25:50
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SPORTON LAB.

FCC RADIO TEST REPORT Report No. : FG022521-02B

LTE Band 13/ 10MHz / QPSK

Lowest Band Edge / 1 RB Highest Band Edge / 1 RB
Spectrum L Spectrum =
Ref Level 30.00 dBm  Offset 11.10 dB Mode Auto Sweep Ref Level 30.00 dém  Offset 11.10 dg Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr (@1 AvaPwr
Limit ¢heck PABS Limit ¢heck PABS
20 dbipe—$RURIOUS JINE ABS PAES 20 dbipe—pRURLOUS ) INE ABS n ‘
10 dey [! 10 dem fﬁ
0 dem J‘ 0de
i I
-10 de —— |L -10 dBm — f -
-20 dB | 20 dBm I%
[ Il
o L
SPURIOUS_LINE_ABS ] \ LINE_ABS_ / \
-40 dB / e T -40 dBm :
- VAR, W) | . P AN o N
o | o | |
Start 763.0 MHz 7007 pts Stop B06.0 MHz Start 768.0 MHZ 7007 pts Stop B806.0 MHz
Spurious Emissions Spurious Emissions
Rangelow | Rangeup | RBW | Frequency | __Powerabs | ALimit RangeLlow | RangeUp | RBW | Frequency | PoweraAbs | AL
763.000 MHz 775,000 MHz 6,250 kHz 766.83017 MHz -60.34 dBm -25.34 b 763.000 MHz 775,000 MHz 6.250 kHz 770.90608 MHz -60.24 dBm -25.24 db
775.000 MHz 775.900 MHz 100.000 kHz 775.85818 MHz -48.28 dBm -35.26 da 775,000 MH= 775,900 MHz 100,000 kHz 775.75569 MH= 48,79 dbm 3579 dB
775.900 MHz 776.000 MHz 30000 kHz 775.96429 MHz -52,51 dBm -39.51 d8 775.900 MHz 776,000 MHz 30.000 kHz 775.91394 MHz 53,80 dBm 20.80 db
776.000 MHz 788.000 MHz 100000 kHz 777.61238 MHz 21,08 dém -5.02 d8 776,000 MHz 788,000 MHz 100,000 kHz 78643556 MHz 20,99 dem “a.01dB
788.000 MHz 788,100 MHz 30.000 kHz 788.07208 MHz -53.57 dém -40.57 dé 786.000 MHz 786,100 MHz 30.000 kHz 788.05480 MHz -46.00 dBm -33.00 dB
788.100 MHz 783.000 MHz 100.000 kHz 751.14231 MHz -49.13 dBm -36.13 B 788.100 MHz 793,000 MHz 100,000 kHz 788,14161 MHz -42,69 dBm -29,60 d&
793.000 MHz 806.000 MHz £.250 kHz 793.51209 MHz -60.34 dBm -25.34 d8 703.000 MHz 506.000 MHz 5.260 kHz 795.837665 MHZ 5580 dBm 2480 dB
L JL J -
Band Edge / Full RB
Spectrum | |:%?
Ref Level 30.00 dém  Offset 11.10 dB Mode Auto Sweep
SGL Count 100/100
@1 AvgPwr
Limit ¢heck PASS
o0 dhiffe—BDURIONS J INE ARS DAES
10 dBm
0 dem 'l
-10 dBm - \
-20 dem
. / \
| SPURIOUS_LIME_ABS kT‘
-40 dBm { \\‘
-50 dem |
B
Start 763.0 MHz 7007 pts Stop 806.0 MHz
Spurious Emissions
Range Low Range Up | RBW | Frequency |  Powerabs | ALimit |
763.000 MHz 775.000 MHz 6.250 kHz 774.97003 MHz -58.84 dBm -23.84 dB
775,000 MHz 775.900 MHz 100.000 kHz 775.89955 MHz -38.63 dBm -25.63 dB
775,900 MHz 776.000 MHz 30.000 kHz 775.97228 MHz -42.35 dBm -29.35 dB
776.000 MHz 788.000 MHz 100.000 kHz 780.47752 MHz 4.05 dBm -25.95 dB
788.000 MHz 788,100 MHz 30.000 kHz 788.04341 MHz -39.62 dBm -26.62 db
788,100 MHz 793,000 MHz 100.000 kHz 788.16608 MHz -35.27 dBm -22,27 dp
793,000 MHz 806,000 MHz 6,250 kHz 793.27922 MHz -59.21 dBm -24,21 dB
) ] ] P2
Date 02:36:01
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somoncas. FCC RADIO TEST REPORT

Report No. : FG022521-02B

LTE Band 13/ 10MHz / 16QAM

Lowest Band Edge / 1 RB

Highest Band Edge / 1 RB

02:44:19

Spectrum L Spectrum v
Ref Level 30.00 dBm  Offset 11.10 dB Mode Auto Sweep Ref Level 30.00 dém  Offset 11.10 dg Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr (@1 AvgPwr
Limit Gheck PABS Limit ¢heck PABS
20 dbipe—$RURIOUS JINE ABS PAES 20 dbipe—pRURLOUS ) INE ABS n n
10 des ﬂ 10 dem: H
0 dBm ” 0 d T
-10 dB —— lh -10 dém — f |‘
-20 dB | -20 dém g
| I
N |l . \
SPURIOUS_LINE_ABS ;‘ \ | SPURIOUS_LINE_ABS_ /‘ \
-40 dB F— -40 dgm
.50 dB 4 S AL A I — " ’T\-..*
s | |
Start 763.0 MHz 7007 pts Stop B06.0 MHz Start 763.0 MHz 7007 pts Stop 806.0 MHz
Spurious Emissions Spurious Emissions
Rangelow | Rangeup | RBW | Freguency | Powerabs |  aLimit Range Low | RangeUp | RBW | Frequency | _powerabs | ALimit
763.000 MHz 775,000 MHz 6,250 kHz 763,20079 MHz -60.29 dBm -25.20 dé 763.000 MHz 775,000 MHz 6,250 kHz 770.66633 MHz -60.57 dBm -25.57 dB
775.000 MHz 775.900 MHz 100.000 kHz 775.87348 MHz -48.00 dBm -35.00 dB 775.000 MHz 775.900 MHz 100,000 kHz 77518207 MHz 48,05 dBm 3505 dB
775.900 MHz 776.000 MHz 30.000 kHz 775.93791 MHz -52.38 dBm -39.38 dB 775.900 MHz 776.000 MHz 30.000 kHz 77508826 MHz 53.63 dBm 40.63 dB
776.000 MHz 788.000 MHz 100.000 kHz 777.55245 MHz 20.26 dBm -0.74 dB 776.000 MHz 788,000 MHz 100,000 kHz 785.98761 MH= 2043 dBm —957dB
788.000 MHz 768.100 MHz 30.000 kHz 788.01174 MHz -53.66 dém -40.66 d@ 786.000 MHz 786,100 MHz 30.000 kHz 788.00564 MHz -45.85 dBm -32.85 dB
788.100 MHz 793.000 MHz 100.000 kHz 789.15979 MHz -49.19 dBm -36.19 dB 788,100 MHz 703000 MH= 100,000 kHz 788 11713 Mz 42,77 dem 2677 db
793.000 MHz 806.000 MHz 6.250 kHz 803.22727 MHz -60.23 dBm -25.23 dB 753.000 MHz 506.000 MHz 5.260 kHz 501 £68A3 Mz 8017 dBm 2517 dE
- L )|l ] T b

Band Edge / Full RB

Spectrum |

SGL Count 100/100

Ref Level 30.00 dém Offset 11.10 dB

Mode Auto Sweep

@1 AvgPwr
Limit ¢heck PASS

20 d ;h,ﬁgl‘l PURIQUS INE ABS PAES

10 dBm

0 dBm [ “"“""‘*“’"ﬁl

-10 dem — , ‘

-20 dBm lL

| SPURIOUS_LINE_ARS_ \‘1

-40 dem I “\-\\I

-50 dBm I

sallde

Start 763.0 MHz 7007 pts Stop 806.0 MHz

Spurious Emissions

Rangelow | RangeUp | RBW | Frequency |  PoweraAbs | ALimit |
763,000 MHz 775.000 MHz 6.250 kHz 774.89810 MHz -58.62 dBm -24.62 db
775,000 MHz 775,900 MHz 100,000 kHz 775.88067 MHz -38.83 dBm -25.83 dB
775,900 MHz 776,000 MHz 30.000 kHz 775.99456 MHz -42.11 dBm -29.11 dB
776.000 MHz 788.000 MHz 100.000 kHz 780.59740 MHz 3.26 dBm -26.74 dB
788.000 MHz 788.100 MHz 30.000 kHz 788.03621 MHz -40.17 dBm -27.17 dB
788,100 MHz 793,000 MHz 100.000 kHz 788.14161 MHz -36.07 dBm -23.07 dB
793,000 MHz 806.000 MHz 6.250 kHz 793.149325 MHz -59.09 dBm -24.09 dB
-7

L

] q D i

Dates: 25.MAY.20

%)

0 02:37:41
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